\RON,
STATE OF MAINE Daary

DEPARTMENT OF 5._“%
ENVIRONMENTAL PROTECTION %vg
] 'P"PE OF MF\“\Q )
PAULR. LEPAGE MELANIE LOYZIM
GOVERNOR ACTING COMMISSIONER
November 14, 2018
Philip Pickering
Ogunquit Sewer District
P.O. Box 934
Ogunquit, Me 03907
phil@ogunquitsewerdistrict.org Sent via electronic mail

Delivery confirmation requested

RE: ICIS Tracking Number # ME0100986
Maine Waste Discharge License (WDL) Application # W000449-6D-K-R
Finalized MEPDES License Renewal

Dear Philip Pickering:

Enclosed please find a copy of your final MEPDES permit and Maine WDL which was approved by the
Department of Environmental Protection. Please read this permit and its attached conditions carefully.
Compliance with this permit will protect water quality.
[...]
(4) Priority Pollutants should be reported in micrograms per liter (ug/L).
(5) Mercury is often reported in nanograms per liter (ng/L) by the contract laboratory, so be sure to convert to micrograms per liter on this spreadsheet.

(6) Effluent Limits are calculated based on dilution factor, background allocation (10%) and water quality reserves (15% - to allow for new or
changed discharges or non-point sources).

(7) Possible Exceedence determinations are done for a single sample only on a mass basis using the actual pounds discharged. This
analysis does not consider watershed wide allocations for fresh water discharges.

(8) These tests are optional for the receiving water. However, where possible samples of the receiving water should be preserved and saved
for the duration of the WET test. In the event of questions about the receiving water's possible effect on the WET results, chemistry tests
should then be conducted.

(9) pH and Total Residual Chlorine must be conducted at the time of sample collection. Tests for Total Residual Chlorine need be
conducted only when an effluent has been chlorinated or residual chlorine is believed to be present for any other reason.

Comments:

Revised July 1, 2015 Page 4 DEPLW 0740-H2015



ATTACHMENT D



STATE OF MAINE
DEPARTMENT OF ENVIRONMENTAL PROTECTION

CHAPTER 530.2(D)(4) CERTIFICATION

MEPDES# Facility Name
Since the effective date of your permit, have there been; NO YES
Describe in comments
section
1 Increases in the number, types, and flows of industrial, . O
commercial, or domestic discharges to the facility that in the
judgment of the Department may cause the receiving water to
become toxic?
2 Changes in the condition or operations of the facility that may
increase the toxicity of the discharge?
3 Changes in storm water collection or inflow/infiltration
affecting the facility that may increase the toxicity of the
discharge?
4 Increases in the type or volume of hauled wastes accepted by . O
the facility?
COMMENTS:

Name (printed):

Signature:

Date:

This document must be signed by the permittee or their legal representative.

This form may be used to meet the requirements of Chapter 530.2(D)(4). This Chapter requires all
dischargers having waived or reduced toxic testing to file a statement with the Department describing
changes to the waste being contributed to their system as outlined above. As an alternative, the

discharger may submit a signed letter containing the same information.

Scheduled Toxicity Testing for the next calendar year

Test Conducted 1% Quarter 2" Quarter 3" Quarter 4™ Quarter
WET Testing O O m o
Priority Pollutant Testing m m O o
Analytical Chemistry mi mi i o
Other toxic parameters * | | i i

Please place an “X " in each of the boxes that apply to when you will be conducting any one of
the three test types during the next calendar year.
! This only applies to parameters where testing is required at a rate less frequently than quarterly.




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
MAINE WASTE DISCHARGE LICENSE

FACT SHEET
DATE: November 9, 2018
PERMIT NUMBER: ME0100986
WASTE DISCHARGE LICENSE: W000449-6D-K-R

NAME AND ADDRESS OF APPLICANT:
OGUNQUIT SEWER DISTRICT
SCHOOL STREET, P.O. BOX 934
OGUNQUIT, ME 03907
COUNTY: YORK
NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S):
OGUNQUIT SEWER DISTRICT
80 MARSHVIEW LANE
OGUNQUIT, ME 03907
RECEIVING WATER CLASSIFICATION: ATLANTIC OCEAN/CLASS SB
COGNIZANT OFFICIAL CONTACT INFORMATION:
PHILIP PICKERING, SUPERINTENDENT

(207)-646-3271
phil@oqunquitsewerdistrict.org

1. APPLICATION SUMMARY

On January 2, 2018, the Department of Environmental Protection (Department) accepted as complete for
processing, a renewal application from the Ogunquit Sewer District (OSD/permittee) for Waste Discharge
License (WDL) W000449-6D-1-R /Maine Pollutant Discharge Elimination System (MEPDES) permit
MEQ100986, which was issued on February 20, 2013, for a five-year term. The 2/20/13 MEPDES permit
authorized OSD to discharge a monthly average flow of 1.28 million gallons per day (MGD) of secondary
treated municipal wastewater from a publicly owned treatment works (POTW) to the Atlantic Ocean,
Class SB, in Ogunquit, Maine.


mailto:phil@ogunquitsewerdistrict.org

MEO0100986 FACT SHEET Page 2 of 14
W000449-6D-K-R

2. PERMIT SUMMARY

a. Terms and Conditions: This permitting action is carrying forward all the terms and conditions of the
previous permitting action and subsequent minor revisions except that it:

1. Eliminating the waiver that allows the percent removal for Biological Oxygen Demand (BOD) and
Total Suspended Solids (TSS) to be waived when the monthly average influent concentration is
less than 200 mg/L.

b. History: This section provides a summary of significant licensing/permitting actions and milestones
that have been completed for the permittee.

November 14,1979 — The United States Environmental Protection Agency (USEPA) issued National
Pollutant Discharge Elimination System (NPDES) permit #449 to the Ogunquit Sewer District for a
five-year term.

April 15, 1985 — The USEPA issued NPDES permit #ME0100986 for a five-year term.
March 5, 1985 — The Department issued WDL #W000449-46-A-R for a five-year term.
August 23, 1991 — The Department issued WDL #W00449-4-B-R for a five-year term.

September 30, 1991 — The USEPA issued a renewal of NPDES permit #ME0100986 for a five-year
term.

July 15, 1993 — The USEPA issued a modification of NPDES permit #ME0100986. The modification
reduced whole effluent toxicity (WET) testing from 1/Quarter to 1/Year and reduced the monitoring
frequency for enterococci and fecal coliform bacteria from 1/Day to 3/Week between October 1% and
March 31%.,

September 30, 1996 — The USEPA issued a renewal of NPDES permit #ME0100986/WDL for a five-
year term.

March 23, 1998 — The Department issued WDL #W000449-46-D-R for a five-year term.

May 23, 2000 — The Department administratively modified the 3/23/98 WDL for the OSD facility by
establishing interim monthly average and daily maximum concentration limits for mercury.

February 25, 2003 — The Department issued combination MEPDES permit #ME0100986/WDL
#W000449-5L-F-R for a five-year term.

April 20, 2006 — The Department issued a modification of the 2/25/03 MEPDES permit by
incorporating WET and chemical specific testing requirements pursuant to 06-096 CMR 530
promulgated on October 12, 2005.

March 12, 2008 — The Department issued combination MEPDES permit #ME0100986/WDL
#W000449-5L-G-R for a five-year term.



MEO0100986 FACT SHEET Page 3 of 14
W000449-6D-K-R

2. PERMIT SUMMARY (cont’d)

February 6, 2012 — The Department issued a modification of MEPDES permit #ME0100986/WDL
#W000449-5L-G-R for a reduction in the mercury testing frequency for total mercury from 4/Year to
1/Year based on Certain deposits and discharges prohibited, 38 M.R.S., § 420 sub-81-B(F).

November 15, 2012 — The permittee submitted a timely and complete application to the Department for
the renewal of combination MEPDES permit #ME0100986/WDL #W000449-5L-G-R which was
issued by the Department on March 12, 2008, for a five-year term.

February 20, 2013 — The Department issued combination MEDES #ME0100986/WDL #W000449-
5L-I-R for a five-year term.

December 27, 2017 — The permittee submitted a timely and complete application to the Department to
renew #MEQ0100986/WDL #W000449-5L-1-R for a publicly owned wastewater treatment facility
located at 80 Marshview Lane in Ogunquit. The application was accepted for processing by the
Department on January 2, 2018.

c. Source Description: The wastewater treatment facility was originally constructed in 1963 and
currently serves a population of approximately 1,400 users in the winter and up to 50,000 users during
the summer months. The treatment facility receives sanitary wastewater generated by residential and
commercial entities within the District’s boundaries and does not have any industrial users contributing
more than 10% of the flow or pollutant loading to the collection and/or wastewater treatment facility.

The sanitary sewer collection system consists of approximately eleven (11) miles of pipe with twelve
(12) pump stations. Pumping stations #1, #2 and #4 have stand-by generators with an automatic
transfer switch. All pumping stations have manual power transfer switches for the use of the District’s
three (3) portable generators. All pumping stations are equipped with visual and audio alarms as well
as radio communication to the treatment facility where two (redundant) telemetry notification systems
are engaged. The collection system is completely separated from the storm water collection system
and as a result there are no combined sewer overflow (CSO) points in the collection system. The
facility is authorized to receive up to 3,000 gallons per day and 20,000 gallons per month of
transported from local haulers. Transported wastes means any liquid non-hazardous waste delivered to
a wastewater treatment facility by a truck or other similar conveyance that has different chemical
constituents or a greater strength than the influent described on the facility’s application for a waste
discharge license. Such wastes may include, but are not limited to septage, industrial wastes or other
wastes to which chemicals in quantities potentially harmful to the treatment facility or receiving water
have been added. The facility maintains an up-to-date transported waste management plan that has
reviewed and approved by the Department.

d. Wastewater Treatment: The facility provides a secondary level of treatment via an activated sludge
system operated in an extended aeration mode from November through March of each year and in the
conventional aeration mode from April through October of each year. The treatment process includes
an influent flow meter, a bar screen, grit chamber, four aeration basins (totaling 532,000 gallons) with
fine bubble diffused aeration, two secondary clarifiers (each 45 feet in diameter and 12 feet deep) and a
serpentine chlorine contact tank with a volume of 66,000 gallons followed by a flow meter. Two of
the aeration basins have been modified to incorporate selector technology that have created anoxic
zones prior to aeration zones to alleviate operational problems with nitrification. The effluent is
disinfected on a year-round basis with sodium hypochlorite and de-chlorinated with sodium bisulfite




ME0100986 FACT SHEET Page 4 of 14
W000449-6D-K-R

2. PERMIT SUMMARY (cont’d)

before discharge to the receiving waters. The wastewater treatment facility is equipped with a 350-
kilowatt generator that will enable the facility to maintain a secondary level of treatment in the event of
a power outage. The treated effluent is conveyed to the Atlantic Ocean for discharge via a pipe
measuring fourteen (14) inches in diameter extended offshore approximately 1,950 feet. The end of
the pipe is fitted with a 3-port diffuser to enhance mixing of the treated effluent with the receiving
water. The facility has been disinfecting the discharge on a year-round basis since 1997 due to the
potential for the harvesting of surf clams.

Sludge handling equipment at the facility includes three aerobic digesters with a total holding capacity
of 320,000 gallons. The sludge is de-watered via a two-meter belt filter press and is currently being
hauled to a processing facility in Plymouth, Maine.

3. CONDITIONS OF PERMIT

Conditions of licenses, 38 M.R.S. § 414-A, requires that the effluent limitations prescribed for discharges,
including, but not limited to, effluent toxicity, require the application of best practicable treatment (BPT), be
consistent with the U.S. Clean Water Act, and ensure that the receiving waters attain the State water quality
standards as described in Maine's Surface Water Classification System. In addition, Certain deposits and
discharges prohibited, 38 M.R.S. 8 420 and Department rule Surface Water Toxics Control Program, 06-096
CMR 530 (effective March 21, 2012), require the regulation of toxic substances not to exceed levels set forth in
Surface Water Quality Criteria for Toxic Pollutants, 06-096 CMR 584 (effective July 29, 2012), and that
ensure safe levels for the discharge of toxic pollutants such that existing and designated uses of surface waters
are maintained and protected.

4. RECEIVING WATER QUALITY STANDARDS

Classification of estuarine and marine waters, 38 M.R.S. 8§ 469(8) classifies all estuarine and marine water
lying within the boundaries of York County that are not otherwise classified are Class SB waters.
Standards for classification of estuarine and marine waters, 38 M.R.S. 8 465-B(2), describes the standards
for Class SB waters.

5. RECEIVING WATER QUALITY CONDITIONS

The State of Maine 2016 Integrated Water Quality Monitoring and Assessment Report,

prepared by the Department pursuant to Sections 303(d) and 305(b) of the Federal Water Pollution Control
Act, lists marine waters at the permittee’s outfall (Waterbody ID 824) as “Category 5-B-1(a): Estuarine
and Marine Water Impaired for Bacteria Only — TMDL Required.”

The Maine Department of Marine Resources (MEDMR) closes shellfish harvesting areas if there are
known sources of discharges with unacceptable bacteria levels (thresholds established in the National
Shellfish Sanitation Program) or maintains shellfish harvesting closure areas due to lack of updated
information regarding ambient water quality conditions and current shoreline surveys. In addition, the
MEDMR prohibits shellfish harvesting in the immediate vicinity of all wastewater treatment outfall pipes
as a precautionary measure in the event of a failure in the treatment plant’s disinfection system.

This space intentionally left blank



ME0100986 FACT SHEET Page 5 of 14
W000449-6D-K-R

5. RECEIVING WATER QUALITY CONDITIONS (cont’d)
Thus, shellfish harvesting area #5 is closed to the harvesting of shellfish due the location of the Town’s

wastewater treatment plant outfall. The shellfish closure area can be found at
http://www.maine.gov/dmr/shellfish-sanitation-management/closures/pollution.html

Category 5-D: Estuarine and Marine Waters Impaired by Legacy Pollutants. All estuarine and marine
waters capable of supporting American lobster are listed in Category 5-D, partially supporting fishing
(“shellfish” consumption) due to elevated levels of polychlorinated biphenyls (PCBs) and other persistent,
bioaccumulating substances in lobster tomalley.

6. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS
a. Flow: The previous permitting action established, and this permitting action is carrying forward, a
monthly average discharge flow limit of 1.28 MGD based on the design capacity for the treatment
facility, and a daily maximum discharge flow reporting requirement.

The Department reviewed 61 Discharge Monitoring Reports (DMRs) that were submitted for the
period February 2013 — May 2018. A review of the data indicates that following:

Flow (DMRs=61)

Value Limit (MGD) Range (MGD) Mean (MGD)
Monthly Average 1.28 0.16-0.9 0.5
Daily Maximum Report 0.22-1.38 0.8

b. Dilution Factors: 06-096 CMR 530(4)(A)(2)(a) states that, “For discharges to the ocean, dilution
must be calculated as near-field or initial dilution, or that dilution available as the effluent plume rises
from the point of discharge to its trapping level, at mean low water level and slack tide for the acute
exposure analysis, and at mean tide for the chronic exposure analysis using appropriate models
determined by the Department such as MERGE, CORMIX or another predictive model.” With a
permitted flow limitation of 1.28 MGD and the location and configuration of the outfall structure, the
Department has established dilution factors as follows:

Acute = 50:1 Chronic = 102:1 Harmonic mean® = 306:1

Notes:

The harmonic mean dilution factor is approximated by multiplying the chronic dilution factor by three (3). This
multiplying factor is based on guidelines for estimation of human health dilution presented in the U.S. EPA publication,